+ Installations for WB-1068 (3 booths side by side).
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+ Installations for WB-1068 (3 booths side by side).
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+ Installations for WB-1068 (3 booths side by side).

® Take out Adjustable Feet.

® Fasten Adjustable Feet to BSL-1~2, BSM-1~4 and

BSR-1~2,

BSL-1~2, BSM-1~4 and BSR-1~2

Adjustable Feet
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+ Installations for WB-1068 (3 booths side by side).

e Take out BSL-1 and BS-1.

e Join BSL-1 and BS-1 together with:

Grainger

Part name Description Photos Q'ty

Model #

W
S~
oo
I LLLCLa

Hex Screw 5/16" x 3" 2 1YU39

1-1/2" 58

AA ™ .
T T T Rt

S|

2-1/4"—F

2-1/2" 38

2-3/4"—|
-

wioh b ol o odod ol ol od ol ndod o] ol o ol ol ol

Flat Washer 5/16" x OD23 x 2T 2 *1JY31

(*) Hardware item at similar spec available locally.

Page-4



+ Installations for WB-1068 (3 booths side by side).

BSL-1

BS-1

BSL-1

BS-1
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+ Installations for WB-1068 (3 booths side by side).

e Take out BSM-1.

e Fasten BSM-1 to BS-1 with:

Grainger

Part name Description Photos Q'ty

Model #

W
S~
0]
g R R

Hex Screw 5/16" x 3" 2 1YU39

1-1/2"— |38

- 4
2-1/4"—| 382
2-1/2"— B
2-3/4"— 118

3" —

Flat Washer 5/16" x OD23 x 2T 2 *1JY31

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

> BS-1

> BSM-1

, BSM-1
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+ Installations for WB-1068 (3 booths side by side).

e Take out BSL-2

e Fasten BSL-2 to BSL-1 together with:

Part name

Hex Screw
(Partially
Threaded)

Description

3/8’/ X 5"

Photos

1-1/2"~%§§
]

2”____.;' X

2-1/4"—|88
2-1/2"— 1§

2-3/4"— &
31! =8 _‘ |

3-1/4" 8

3-1/2"— =
3-3/4"— =

4" — =
4-1/4"— ==

4-1/2"—
4-3/4"—
5” i

Q'ty

Grainger
Model #

1KA66
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+ Installations for WB-1068 (3 booths side by side).

Flat Washer

3/8" x OD23 x 2T

OD23

*1JY33

Nylon Hex Nut

3/8"

3HDU4

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

BSL-1 <

BSL-Z <

BSL-2
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+ Installations for WB-1068 (3 booths side by side).

e Take out BSM-2

e Fasten BSM-2 to BSM-1 with:

Part name

Description

Photos

Q'ty

Grainger

Model #

Hex Screw
(Partially
Threaded)

3/8’/ X 5"

1-1/2 .

2”____.; _’
2-1/4"—8
2-1/2"—}

2-3/4"—

'8

3-1/4" 8

3-1/2"— =
3-3/4"— =

4" — =
4-1/4"— ==

4-1/2"—
4-3/4"—
5” i

1KA66
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+ Installations for WB-1068 (3 booths side by side).

Flat Washer

3/8" x OD23 x 2T

OD23

*1JY33

Nylon Hex Nut

3/8"

3HDU4

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

BSM-1

BSM-Z <

BSM-1

v

BSM-2

v
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+ Installations for WB-1068 (3 booths side by side).

e Take out BS-2.

e Fasten BS-2 to BSM-1 with:

Grainger

Part name Description Photos Q'ty

Model #

W
S~
0]
g R R

Hex Screw 5/16" x 3" 2 1YU39

1-1/2"— |38

- 4
2-1/4"—| 382
2-1/2"— B
2-3/4"— 118

3" —

Flat Washer 5/16" x OD23 x 2T 2 *1JY31

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

BS-2

BSM-1

BS-2

BSM-1

Page-15



+ Installations for WB-1068 (3 booths side by side).

e Take out BSM-3.

e Fasten BSM-3 to BS-2 with:

Grainger

Part name Description Photos Q'ty

Model #

W
S~
0]
g R R

Hex Screw 5/16" x 3" 2 1YU39

1-1/2"— |38

- 4
2-1/4"—| 382
2-1/2"— B
2-3/4"— 118

3" —

Flat Washer 5/16" x OD23 x 2T 2 *1JY31

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

BSM-3

BSM-3
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+ Installations for WB-1068 (3 booths side by side).

e Take out BSM-4

e Fasten BSM-4 to BSM-3 with:

Part name

Description

Photos

Q'ty

Grainger

Model #

Hex Screw
(Partially
Threaded)

3/8’/ X 5"

1-1/2 .

2”____.; _’
2-1/4"—8
2-1/2"—}

2-3/4"—

'8

3-1/4" 8

3-1/2"— =
3-3/4"— =

4" — =
4-1/4"— ==

4-1/2"—
4-3/4"—
5” i

1KA66
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+ Installations for WB-1068 (3 booths side by side).

Flat Washer

3/8" x OD23 x 2T

OD23

*1JY33

Nylon Hex Nut

3/8"

3HDU4

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

BSM-3

> BSM-4

, BSM-3

> BSM-4
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+ Installations for WB-1068 (3 booths side by side).

e Take out BS-3.

e Fasten BS-3 to BSM-3 with:

Grainger

Part name Description Photos Q'ty

Model #

W
S~
0]
g R R

Hex Screw 5/16" x 3" 2 1YU39

1-1/2"— |38

- 4
2-1/4"—| 382
2-1/2"— B
2-3/4"— 118

3" —

Flat Washer 5/16" x OD23 x 2T 2 *1JY31

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

BS-3

BS-3
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+ Installations for WB-1068 (3 booths side by side).

e Take out BSR-1.

e Fasten BSR-1 to BS-3 with:

Grainger

Part name Description Photos Q'ty

Model #

W
S~
0]
g R R

Hex Screw 5/16" x 3" 2 1YU39

1-1/2"— |38

- 4
2-1/4"—| 382
2-1/2"— B
2-3/4"— 118

3" —

Flat Washer 5/16" x OD23 x 2T 2 *1JY31

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

BSR-1

BSR-1
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+ Installations for WB-1068 (3 booths side by side).

e Take out BSR-2.

e Fasten BSR-2 to BSR-1 with:

Part name

Description

Photos

Q'ty

Grainger

Model #

Hex Screw
(Partially
Threaded)

3/8’/ X 5"

1-1/2 .

2”____.; _’
2-1/4"—8
2-1/2"—}

2-3/4"—

'8

3-1/4" 8

3-1/2"— =
3-3/4"— =

4" — =
4-1/4"— ==

4-1/2"—
4-3/4"—
5” i

1KA66
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+ Installations for WB-1068 (3 booths side by side).

Flat Washer

3/8" x OD23 x 2T

OD23

*1JY33

Nylon Hex Nut

3/8"

3HDU4

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

BSR-1

, BSR-2

BSR-1

> BSR-Z
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+ Installations for WB-1068 (3 booths side by side).
e Take out TB, TLG and TRG.

e Fasten TLG and TRG to TB with:

Part name Description Grainger

Model #

hEa—e]— 5/3)"
Hex Screw 5/16" X 3/4" 1/4"—ps==o | 18 1YU33
3/8" — == 5/16”
172" — = 7/16
B - — Tl
3/4" — e
Flat Washer | 5/16” x OD18 x 2T 18 | *1JY31

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

g . TRG
|

B

TLG TRG TLG TRG
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+ Installations for WB-1068 (3 booths side by side).

e Fasten TB to BSL-1, BSM-1, BSM-3 and BSR-1 with:

- Grainger
Part name Description Model #
= g e |
B :_-; B 5/32"
Hex Screw 5/16" x 3/4” 1/4" — i . 18 1YU33
3/8" — == 5/16”
172" —ee=d— 7/16
D - — s
3/4" — e
Flat Washer 5/16” x OD18 x 2T 18 *1JY31

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

e Fasten TLG and TRG to BS-1~BS-3 with:

- Grainger
Part name Description Model #
= g e |
B :_-; B 5/32"
Hex Screw 5/16" x 3/4” 1/4" — i . 18 1YU33
3/8" — == 5/16”
172" —ee=d— 7/16
D - — s
3/4" — e
Flat Washer 5/16” x OD18 x 2T 18 *1JY31

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

BSL-1

BSR-1

B

BSL-1

BSR-1
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+ Installations for WB-1068 (3 booths side by side).

e Take out JH.

e Fasten JH to BSL-1~2, BSM-1~4 and BSR-1~2 with:

Grainger

Part name Description Model #

Hex Screw 5/16" x 3/4" 24 1YU33

Flat Washer 5/16” x OD23 x 2T 24 *1JY31

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

BSL-1

BSL-2

BSR-1

BSR-2

BSL-1

BSL-2

BSR-1

> BSR-Z
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+ Installations for WB-1068 (3 booths side by side).
e Take out Working Light base.
e Fasten Working Light base to BS-1~3 with:

Grainger
Model #

Part name Description Photos Q'ty

H 1/4" x 3/4" 38— 5180 | o | o
ex Screw /4" x 3/ 1/2"__;3:_7/16 U
. e | 5/8"
3/4"—

Flat Washer 1/4" x OD19 x 2T 12 *1JY29

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

Working Light Base

BS-1

BS-3
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+ Installations for WB-1068 (3 booths side by side).

e Take out Working Light.

® Assemble the Working Light to the base.

Working Light
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+ Installations for WB-1068 (3 booths side by side).

e Take out A.

e Fasten A to BSL-2, BSM-2, BSM-4 and BSR-2 with:

Grainger

Part name Description Model #

Hex Screw 5/16" x 3/4" 6 1YU33

Flat Washer 5/16" x OD23 x 2T 6 *1JY31

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

BSL-Z <

BSL-Z <

BSR-2
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+ Installations for WB-1068 (3 booths side by side).

® Take out HD.

® Fasten HD to BSM-1, BMS-3 and BSR-1 with:

Grainger

Part name Description Model #

Hex Screw 5/16" x 3/4" 6 1YU33

Flat Washer 5/16" x OD23 x 2T 6 *1JY31

(*) Hardware item at similar spec available locally.
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+ Installations for WB-1068 (3 booths side by side).

BSR-1

BSR-1
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+ Installations for WB-1068 (3 booths side by side).

® Fasten Sleeve Anchor for legs to field bolted if needed.
Assembly completed.

Grainger
Model #

Part name Description Photos Q'ty

Sleeve Anchor 3/8" x 3" 24 3A475

2-1/4"=§
2-1/58
2-3/45
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+ Installations for WB-1068 (3 booths side by side).
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[ ]

1-1/2" —

2" c—
2-1/4" —
2-1/2" —
2-3/4" —

3"—

3-1/4"—
3-1/2" —
3804 —

4" —
4-1/4" —
4-1/2" —
4-3/4" —

5" —
5-1/4" —
5-1/2" —
5-3/4" —

6" —
6-1/4" —
6-1/2" —
6-3/4" —

o
7-1/4" —
7-1/2" —
7-314"—

gn—

8-1/2"—
9"_

- 1/2u —

10" —

— 5/32n

_5/16"
— 7/16"

— 5/8"
N 7/8"

—1-1/4"

—1-3/4"
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5mm
10mm
15mm
20mm
25mm
30mm
35mm
40mm
45mm
50mm
60mm
70mm
80mm
90mm
100mm
110mm
120mm
130mm
140mm
150mm
160mm
170mm
180mm
190mm
200mm
210mm
220mm
230mm
240mm

250mm




Flat Washer: 1/4"

0D23
OD13 QD13

Flat Washer: 5/16"
0OD28 0OD30

OO

Flat Washer: 3/8"
0oD23 0OD25 OD28 OD30

566 E

Flat Washer: 1/2"

0D25 0D28 =
Flat Washer: 7/16" Flat Washer: 5/8"
0D25 0D38 OD40
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HEX NUT

3/16"

o

HEX NUT

NYLON HEX NUT

1/4"

*

NYLON HEX NUT

ACORN NUT

1/4"

()

ACORN NUT

WING NUT
1/4"

O

WING NUT

1/4"

()

HEX NUT

5/16"

_

NYLON HEX NUT

5/16"

9

ACORN NUT

5/16"

O

WING NUT

5/16"

HEX NUT

3/8"
NYLON HEX NUT

3/8"

.

ACORN NUT

3/8"

O

WING NUT

3/8"

HEX NUT

1/2"

NYLON HEX NUT
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1/2n

ACORN NUT

1/2"

HEX NUT

5/8"

NYLON HEX NUT

5/8"

ACORN NUT

5/8"

HEX NUT



Rubber Washer

o ©

Split Lock Washer

5/8"
1/4" 5/16"
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